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TWINHEAD INTERNATIONAL CORP.
10F, NO. 550, RUEIGUANG ROAD,
NEIHU, TAIPEI, TAIWAN, R.O.C.

The following merchandise was submitted and identified by the vendor as:
Product Description: DURABOOK
Style/ltem No.: SA14iT/ No.1, No.2

Quantity: Total 2 sets
Testing Period: Feb. 26, 2013

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required:  (According to client’s test specification, please see following sheets in detail.)
1. Operating Altitude Test

Test Results :  -PLEASE SEE ATTACHED SHEETS-

Signed for and on behalf of
SGS TAIWAN Ltd.

AN -, (‘Q’IW
/ \ J]._):JI_'J'.'/x! A

Winson Tseng
Asst. Manager
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1. Operating Altitude Test:
Test Equipment:

Name Brand Model Serial No.
Altitude chamber GIAN FORCE GTP-1260-50-CPAR MAF1206-008

Lab Environmental Conditions:

Ambient temperature: (25 + 3) °C
Ambient humidity: (55 + 20) % RH

Test Method/ Specification:

Test method: Reference to MIL-STD-810G, Method 500.5, Test Procedures 11
Sample condition: Operating (Execute the test program “Burn-in)

Height: 15,000 ft.

Temperature: 0°C

Duration: 1 hour

® Examine the appearance of specimen(s) by visual check and perform functional check during and after this test.
® Functional check: Turn on the power of specimen then execute test program “Burn-in” while performing functional

check.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retalned for 90 days only Thls test repon cannot be reproduced, except in full, without prior
written permission of the Company. [#ZF)}¢ I o IR N (SRR l/ ; > [Jﬁ ,,Dﬁ,]g[bmﬁ 90 = o ! sy > ?ﬁj([,,’fg

This document is issued by the Company subject to its Géneral Conditions of |ce pnn ed overleaf avallable on r quest or a(,fcéssmle at wwws s.com/terms_and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attentlon is drawn to the limitation of liability, indemnification and Junsdlctlon

issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if
any. The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction

documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

No.31, No.33, No.35, Wu Chyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /#7#* # 7 %1 ¥ % 7 f#§% 31 %%, 33 55, 35 51

v /?*3551’1#& l\ﬁ LS t (886-2) 2299-3279 f (886-2) 2299-9558 WWW.tW.Sgs.com
Member of SGS Group



TEST REPORT
Report No.: HC20155/2013

Page: 3 of 4

Reliability Laboratory

Specimen:
Style/ltem No. : SA14iT/ No.1, No.2

Quantity : Total 2 sets

Test Result:

Check Item
Appearance check

(Visual check) Functional Check

Style/Item No.

SA14iT/ No.1 No visible damage Normal

SA14iT/ No.2 No visible damage Normal
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Test Photos:

1. Appearance of specimen 2. Appearance of specimen

5. Functional Check

— — — The End of Test Report — — —
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